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Practice points

●● 	Adequate pain management starts with an appropriate syndromic diagnosis based on a detailed clinical history, 
comprehensive physical examination and correct interpretation of additional medical tests.

●● 	Appropriate syndromic classification of pain is based on its clinical characteristics, as well as on a meticulous 
assessment of the intensity of pain by applying standard scales. The patient’s psychosocial situation must be taken 
into account when attempting to optimize management and predict the response to treatment.

●● 	As with all types of chronic pain, assessment of patients with cancer pain should take into account the individual 
profile of the patient (age, comorbidities, functionality, previous exposure to drugs such as opioids and 
polypharmacy) and the type, intensity and potential clinical course of the pain. Only thus will it be possible to decide 
on the best approach, based on aspects such as efficacy, safety, tolerability and cost. Multimodal strategies are the 
most successful.

●● 	Multimodal approaches include interventional, psychological, rehabilitative and integrative therapies.

●● 	Various formulations of fentanyl have been reported for the treatment of breakthrough pain, as follows: 
transmucosal, intranasal, sublingual, buccal tablets and gingival. However, these formulations are not available in 
Latin America.

●● 	In Latin America, the WHO guidelines have proven critical for justifying to local governments the key role of opioids 
such as morphine and the need for an adequate supply. Nevertheless, availability of opioids in the region remains 
poor.

●● 	Treatment of severe pain should be with a strong opioid, in most cases with oral formulations. Other routes 
(intravenous, subcutaneous, spinal (epidural and intrathecal) may only be necessary in refractory cases.

●● 	Extended-release opioids (morphine, oxycodone and hydromorphone) can be supplemented with 
immediate-release formulations as needed. Assessment of comorbidities is essential when deciding on the best 
option.
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Cancer is a major public health issue in Latin 
America and the Caribbean. It is estimated that 
by 2030, approximately 1.7 million people will 
have been diagnosed with cancer in the region 
and that more than 1 million people per year will 
die from the disease. Consequently, major dif-
ficulties will arise when addressing the increas-
ing morbidity and mortality associated with 
the disease, especially in advanced stages  [1], 
in a region characterized by major population 
growth under unfavorable conditions, such as 
widespread poverty, persistent and severe social 
inequality, scarce institutional development and 
poor social security [2].

Pain is one of the most overwhelming symp-
toms of cancer. According to a meta-analysis by 
van den Beuken-van Everdingen et al.  [3], the 
prevalence of cancer pain ranges from 43 to 
63% at all stages of the disease, 59% (average) 
in patients undergoing treatment for cancer, up 
to 70% in patients with advanced or terminal 
disease and 33% in survivors [3].

Pain is the most feared symptom for patients 
and their families. Despite international efforts 
to improve pain control, much remains to be 
done. Poor pain management has devastating 
consequences, seriously affects quality of life, 
diminishes functionality and places a huge emo-
tional burden on patients and their relatives. 

Inadequate pain management is a result of sev-
eral factors, such as the biological behavior of 
the tumor itself, specific patient features, lack 
of knowledge about indications and prescrip-
tion of opioids by health professionals and fear 
of adverse effects and addiction to opioids, all of 
which lead to restrictive health regulations gov-
erning strong analgesics. Therefore, any major 
change would call for major changes in specific 
areas [1].

Since pain can be present at diagnosis or 
before, analgesic treatment should begin when 
required by the patient. According to current 
estimations, 5.7 million people have little or no 
access to opioid analgesics [4].

Opioid consumption in Latin America and 
the Caribbean is variable. According to interna-
tional standards, moderate levels of consump-
tion are reported (1–10 mg of morphine equiva-
lents per capita per year) in Argentina, Chile, 
Brazil, Colombia, Cuba, Mexico, Costa Rica 
and Uruguay, as well as in Guatemala, Honduras 
and Bolivia, where particularly low levels have 
been recorded  [5]. Nevertheless, average con-
sumption remains far below international levels, 
suggesting that pain management is inadequate 
for much of the Latin American population [1].

At a meeting held in Antigua, Guatemala 
(11–14 June 2015) the expert panel Change 
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Practice points (cont.)

●● 	Nausea as an adverse effect of opioids usually appears at initiation of treatment and is transient; therefore, 
antiemetics should only be prescribed when strictly necessary. Constipation can be managed with dietary 
interventions, hydration and laxatives.

●● 	Opioids can be rotated to improve analgesia and/or diminish adverse effects. Decisions should be taken based on 
equianalgesic tables.

●● 	Cancer pain can also be managed using interventional therapy and psychological, rehabilitative and integrated 
approaches.

Cancer is a major public health issue. Poor pain management has devastating consequences 
that seriously affect quality of life, diminish functionality and place a huge emotional 
burden on patients and their relatives. A group of Latin American opinion leaders were 
invited to participate in a meeting to discuss areas associated with cancer pain. The 
expert panel reviewed the latest literature to draft region-specific guidelines for effective 
pain management. The guidelines make recommendations on tailoring treatment to the 
specific type of pain and provide local physicians with the state-of-the art findings in the 
field. Management should be with pharmacological approaches (nonopioid, adjuvant 
and opioid analgesics, as well as oncologic therapies and interventional procedures) and 
nonpharmacological approaches.

First draft submitted: 25 January 2017; Accepted for publication: 15 February 2017; Published 
online: 13 March 2017
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Pain Latin America provided general recom-
mendations to improve diagnosis and explained 
all the available cancer pain treatments in Latin 
America, based on the best scientific evidence 
available at the time.

Classification & assessment of cancer pain
Adequate pain management starts with an appro-
priate syndromic classification. Consequently, 
obtaining a detailed clinical history, perform-
ing a comprehensive physical examination and 
correct interpretation of the results of paraclini-
cal tests  [6] are mandatory when determining 
the origin, etiology, pathophysiology, intensity, 
duration and seasonality of pain (Box 1 & 2) [7].

Furthermore, the patient’s characteristics 
must be considered in order to determine the 
effect of pain on his/her quality of life, func-
tional impairment and overall psychophysical 
consequences.

Evaluation of pain
Given that there is no international consensus 
on classification of cancer pain and that specific 
tools are lacking, the conventional scales used 
for other forms of chronic pain are commonly 
applied. Thus, appropriate classification of can-
cer pain is essential if we are to optimize treat-
ment, predict the patient’s response, compare 
results and, ideally, standardize management [6].

Clinical history
The clinical history is based on an interview to 
determine personal data (age, gender), tumor 
diagnosis, disease status, progression, treat-
ments, complications, pre-existing chronic 
pain and emotional state, as well as whether 
the patient is adapting to his/her condition and 
how the disease and pain affect his/her daily life 
from a physical, emotional and family perspec-
tive and in terms of sleep quality and general 
functioning.

It is important to record previous analgesics, 
previous medication in general, and the success 
of these approaches. Additional information that 
can modify perception of pain should be taken 
into account, for example, psychiatric history, 
prior or current aberrant behaviors with respect 
to opioid consumption and risk factors that may 
lead to inadequate pain management, such as 
a history of abuse of alcohol (and other sub-
stances), belonging to minority groups (elderly, 
children, pregnant women, patients with 
communication disabilities or patients whose 

spiritual beliefs may affect their perception of 
pain) [6,12–14].

The interview should include questions 
about onset of pain, site affected, irradiation 
and intensity in the previous 24 h and week, 
both at rest and in motion. The characteristics 
and type of pain-nociceptive (pressure, throb-
bing) and neuropathic (muscle-cramps, colic, 
visceral pain, burning sensation, electrical cur-
rent and tingling) should also be recorded, as 
should attenuating and exacerbating factors, 
duration, response to analgesics and response 
to disease modifiers, as well as an evalua-
tion of functional, psychological and social 
consequences [15].

Physical examination
A physical examination should be performed 
at every visit. Neurologic and sensory exami-
nations should also be carried out, including 
tactile, thermal and pain sensitivity, evaluation 
of alterations of the autonomic nervous system 

Box 1. Etiology of cancer pain.
Related to cancer

●● Bone lesions:
●● 	Spinal cord compression, metastases in skull 
base, vertebral fractures, costal fractures, 
long-bone lesions:

ūū 	Nervous infiltration: breasts epidural and 
meningeal

ūū 	Visceral causes: pleural, liver, peritoneal and 
pancreatic involvement

ūū 	Arterial, venous and lymphatic vessel 
infiltration

Secondary to treatment
●● 	Postsurgical, post-thoracotomy, 
postamputation

●● 	Postradiotherapy
●● 	Postchemotherapy
●● 	Mucositis, enteritis, myalgia, arthralgia, 
neuropathy

Not related to cancer
●● 	Postherpetic neuralgia
●● 	Diabetic neuropathy
●● 	Arthrosis
●● 	Arthralgia caused by rheumatoid arthritis
●● 	Myofascial pain

Pain in surviving patients
●● 	Postmastectomy
●● 	Post-thoracotomy

●● 	Postamputation
Data taken from [7,8].
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and thermoregulation, deep reflexes and cranial 
nerves. The musculoskeletal system, muscular 
tropism, muscle tone and involuntary movements 
should also be assessed.

Pain scales
Despite the large variety of pain evaluation 
scales, no instruments have been specifically val-
idated for cancer pain [13]. The most commonly 
used are shown in Box 3.

One-dimensional scales
The three scales are equivalent due to their sim-
plicity, clarity and ease of application. Clinical 
trials have demonstrated that the numerical rat-
ing scale is more reliable than the visual analog 
scale  [16]. These scales have limited sensitivity 
owing to wide interindividual variability and 

different emotional, affective, cognitive, cultural 
and behavioral responses [18].

Multidimensional scales
Multidimensional scales are more complete 
because they measure multiple dimensions: 
sensory (location, intensity, quality and pattern 
of pain); affective (fear, depression and anxiety 
related to pain); cognitive (overall appraisal of 
pain); and behavioral (aggravating and allevi-
ating actions) [19]. These scales have been vali-
dated for various cultures and languages, includ-
ing Spanish  [13,17,20]. Neuropathic pain should 
be identified using the tools suggested by the 
International Association for the Study of Pain 
(i.e., Lanss Pain Scale, DN4, Neuropathic Pain 
Questionnaire, painDETECT) [21,22].

Cancer patients should be monitored using 
validated multidimensional tools. Evaluations 
should be performed frequently in order to 
determine the efficacy of treatment. In other 
words, regardless of whether the intensity of pain 
decreases and functionality improves, the pres-
ence of new pain must be evaluated [13].

Breakthrough cancer pain
Breakthrough cancer pain (BTcP) was first 
defined by Portenoy and Hagen in 1990 as a 
“transitory exacerbation of pain experienced 
by the patient who has relatively stable and 
adequately controlled baseline pain” in patients 
undergoing long-term opioid treatment for can-
cer-related pain  [23]. BTcP has been defined as 
an acute exacerbation of pain with sudden onset, 
short duration and moderate-to-high intensity in 
patients who experience stabilized baseline pain 
controlled with opioids [24,25]. The definition of 
BTcP varies by country. It is an English term 
with no literal translation in some languages, 
including Spanish. After the initial definition, 
Coluzzi defined episodic pain as comprising 
three categories of pain that are characterized 
by being transitory pain that appears on top of 
controlled baseline pain [26]. The three types of 
pain are as follows:

●● Incidental pain, which is related to physical 
effort or specific movements and is somewhat 
predictable;

●● BTcP, which is transitory pain that appears 
without a known trigger. It is generally moder-
ate or severe, and onset is fast. It may be neu-
ropathic, somatic, visceral or mixed [27];

Box 2. Pain classification.
Duration

●● 	Acute
●● 	Chronic

Pathophysiology
●● 	Nociceptive:
●● 	Somatic
●● 	Visceral
●● 	Neuropathic
●● 	Combination of the above

Type
●● 	Continuous or basal
●● 	Episodic pain:
●● 	Incident
●● 	Breakthrough
●● 	Pain at the end of the dose

Intensity
●● 	Mild
●● 	Moderate
●● 	Severe

Data taken from [7–11].

Box 3. Pain scales.
One-dimensional

●● 	VAS
●● 	NRS
●● 	VRS

Multidimensional
●● 	Brief Pain Inventory
●● 	McGill Pain Questionnaire
●● 	Edmonton staging system for cancer pain

NRS: Numerical rating scale; VAS: Visual analog scale; VRS: 
Verbal rating scale. 
Data taken from [13,16–17].
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●● End-of-dose pain (also known as analgesic 
gaps), which appears before the following opi-
oid dose is due to be administered, thus 
leading to inappropriate dosing intervals [28].

Therefore, the Task Force of Change Pain 
Latin America decided to classify episodic pain 
according to its triggering factors into three cat-
egories: incidental, breakthrough (BTcP) and 
end-of-dose pain (Table 1).

Despite this semantic variability, BTcP is fre-
quently reported.

The prevalence of BTcP has proven difficult 
to establish owing to conceptual differences and 
heterogeneous methodologies in various publica-
tions. However, prevalence is reported to range 
from 40 to 80%, and it is generally estimated 
that up to 75% of patients with well-controlled 
baseline pain can experience BTcP [30].

BTcP can be managed with a dose of rescue 
analgesic, an immediate-release opioid formula-
tion or fast-acting drugs such as transmucosal 
fentanyl or fentanyl buccal tablets [31].

Fentanyl (buccal, sublingual, transmucosal, 
intranasal and gingival) is as close to an ideal 
drug to treat BTcP as possible, owing to its high 
analgesic power and lipophilicity. The dose must 
be titrated, and treatment should start with 
the lowest available dose before escalating in 
short steps until the minimum effective dose is 
reached [29,32]. Nevertheless, since these formula-
tions are not available in many Latin American 
countries, the best option is fast-acting opioids, 
which are effective and may even be used as 
prophylaxis (in incidental pain).

Treatment should be multimodal to take 
account of the following:

●● Management of reversible causes (orthesis, 
splints, cough suppressants and laxatives);

●● Nonpharmacological measures: hot and cold 
massages, distraction and relaxation techniques, 

cognitive behavioral therapies and acupuncture. 
These therapies may be used before, during and 
after pharmacological therapy [24–25,33].

Adequate management of BTcP remains 
challenging.

Pharmacological treatment
In 1986, the WHO published its analgesic lad-
der for cancer pain treatment and recommenda-
tions on the use of analgesics (Box 4). The anal-
gesic ladder proposes 3 steps for the rational use 
of analgesics in the treatment of cancer pain. 
Step 1 requires the use of nonopioid analgesics 
for mild pain, step 2 recommends weak opioids 
for moderate pain and step 3 is based on strong 
opioids for severe pain. If necessary, adjuvant 
drugs can be used at each step. The flexibility of 
application of the ladder has proven particularly 
useful in countries where weak opioids are more 
widely available than strong opioids. There is 
no doubt that the WHO method has been 
hugely beneficial for the treatment of cancer 
pain throughout the world  [34]. However, the 
ladder has been widely criticized for being too 
simplistic, lacking strong evidence of effective-
ness and not being effective for quick pain con-
trol. However, when its guidelines are closely 
adhered to, pain can be controlled in up to 
76% of cases [35]. In Latin America, the WHO 
guidelines have proven critical for justifying to 
local governments the essential role of opioids 
such as morphine and the need for an adequate 
supply. Furthermore, they show health profes-
sionals the importance of opioid management 
and decrease the fear of addiction and illegal 
abuse [35].

Opioids
Opioids are the cornerstone of cancer pain 
management. Nevertheless, in Latin America, 
there are still many barriers to appropriate use 

Table 1. Types of episodic pain.

Pain Incident Breakthrough At the end of the dose

Definition Transient and predictable pain that responds to a 
voluntary stimulus 
(standing, walking, moving on bed), 
involuntary (sneezing, coughing), procedural (bed sores 
healing, paracentesis, abscess drainage) and emotional

Transient without known triggering 
stimuli (or trigger factor), usually 
severe, fast onset. Nociceptive origin, 
neuropathic origin or both

Occurs before the 
administration of the 
next dose

Prevalence 32–94% 28–45% (29)  
Cause Bone metastasis (more frequent) Tumor affecting nerve roots Inadequate control of 

baseline chronic pain
Data taken from [11,15,24,25,29].
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of these drugs owing to the low accessibility 
to and availability of opioids, restrictive laws 
and opiophobia. Given the wide interindividual 
variability in the response to a specific opioid, 
it is important to know the pharmacological 
differences between them. There is no proven 
evidence that one opioid agonist is better than 
another as first-line therapy [12,37].

Opioid-naive patients with moderate pain 
(nontolerant)
Traditionally, and according to the WHO 
recommendations, minor opioids (e.g., trama-
dol and codeine) have been used at this stage 
(Second step – WHO Analgesic Ladder).

●● Codeine
Codeine is a weak opioid agonist that binds to 
mu receptors and is metabolized mainly by glu-
curonidation to morphine. Its function requires 
the presence of the hepatic isoenzyme CYP 
2D6. However, the activity of this enzyme var-
ies considerably between different ethnic groups. 
Consequently, when metabolized slowly, codeine 
is relatively ineffective; rapid metabolism could 
lead to overdose [12].

●● Tramadol
Tramadol is considered a weak dual drug with 
basically central action and affinity for μ, κ and 
∂ opioid receptors. It also increases monoamin-
ergic activity at the level of the spinal cord by 
inhibiting reuptake of serotonin and noradrena-
line, thus boosting its action. This mechanism 
of action makes it useful for nociceptive and 

neuropathic pain. Tramadol is well tolerated and 
has low addictive potential [38].

For several years now, it has been suggested 
in clinical trials that strong opioids can prove 
useful as first-line treatment, especially of ter-
minal cancer pain [37]. Some organizations, such 
as the National Comprehensive Cancer Network 
(NCCN) currently recommend considering the 
option of low doses of strong opioids for this 
group of patients (Table 2) [36,39–40].

●● Morphine
The NCCN Guidelines (2015) recommend 
starting with immediate-release oral mor-
phine or equivalents at 5–15 mg. If pain does 
not diminish or increases, the dose should be 
increased by 50–100%. If the pain improves, 
the dose should be calculated for 24 h and 
divided into 4–6 h intervals  [40]. In a recent 
randomized trial, Bandieri et al. [42] concluded 
that in patients with cancer and moderate pain, 
low-dose morphine significantly reduced the 
intensity of pain compared with weak opioids, 
with similarly good tolerability and an earlier 
effect.

The WHO analgesic ladder is currently 
under revision by a committee organized by 
the WHO.

Severe pain
The analgesic ladder indicates that in cases 
of severe pain, therapy can be initiated with 
a major opioid administered either orally or 
by the least invasive route. There are no dif-
ferences between morphine, oxycodone and 
hydromorphone. Treatment typically starts 
with immediate-release doses every 4 h. 
Nevertheless, surveys have shown that starting 
with extended-release formulations is equally 
effective. All titrations should be accompanied 
by immediate-release opioids as rescue doses or 
as needed [6,30].

For urgent cases, the 2015 NCCN guide-
lines recommend starting with intravenous 

Box 4. Recommendations for use of analgesics.
●● 	Oral administration
●● 	Administer at regular intervals
●● 	Administer according to the intensity of pain
●● 	Tailor dose
●● 	Constant vigilance by physicians to detect even 
minor changes

Data taken from [36].

Table 2. Opioids recommended for treatment of moderate pain cancer in opioid-naive patients.

Opioid Type of opioid Dose

Tramadol with or without paracetamol Weak <400 mg/day
Codeine with or without paracetamol Weak <360 mg/day
Morphine Strong <30 mg/day
Oxycodone with or without paracetamol Strong <20 mg/day
Hydromorphone Strong <4 mg/day
Data taken and modified from [41].
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morphine at 2–5 mg every 15 min. If pain 
does not decrease or increases, the dose should 
be increased by 50–100%; if pain decreases, 
but remains severe, the same dose should be 
repeated, up to a maximum of three doses. 
If pain decreases, the same dose should be 
maintained for 24 h, then changed to oral or 
transdermal administration [40].

Pain management in tolerant patients
A patient is deemed to be opioid-tolerant when 
he/she receives chronic opioid analgesia and, 
according to the recommendations of the US 
FDA, receives at least morphine 60 mg/day, oxy-
codone 30 mg/day, hydromorphone 8 mg/day 
or any other opioid in equianalgesic doses [40].

These treatments may be maintained with any 
extended-release opioid (morphine, oxycodone, 
hydromorphone), methadone or tapentadol 
(oral) or fentanyl or buprenorphine transdermal 
patches, with addition of immediate-release for-
mulations as needed [38].

The FDA had published a warning regard-
ing the fentanyl transdermal patch, which is 
indicated exclusively for the management of 
persistent, moderate-to-severe chronic pain in 
opioid-tolerant patients who require a total daily 
opioid dose at least equivalent to transdermal 
fentanyl 25 μg/h. Use of the fentanyl patch in 
nonopioid-tolerant patients has resulted in fatal 
respiratory depression [43]. In any case, it is para-
mount to be aware of the patients’ comorbidities 
and preferences in order to determine the most 
suitable long-term opioid.

●● Methadone
Methadone is a synthetic opioid used for the 
treatment of physical dependency and chronic 
pain. It is a mu receptor, opioid receptor ago-
nist and an N-methyl D aspartate antagonist. 
It blocks reuptake of norepinephrine and sero-
tonin and has a long plasma half-life (15–60 h 
and up to 120 h), which can increase the pos-
sibility of involuntary overdose. The morphine-
methadone equivalent dose has not been clearly 
determined and depends on the previous dose 
of morphine.

Administration can be oral, rectal, nasal, sub-
lingual, intravenous and epidural [12]. Given its 
analgesic properties, methadone is an excellent 
option for treatment of nociceptive pain and 
has proven very useful in cases of opioid toler-
ance [38]. In addition to its low cost, it is an ideal 
opioid for use in Latin America.

Methadone plays a key role in the manage-
ment of cancer pain. Its several advantages 
over morphine and other opioids include the 
following:

●● Low cost;

●● Wide oral bioavailability (70–80%);

●● Long half-life;

●● Inactive metabolites;

●● Considerable analgesic potency.

Since methadone is metabolized in the liver, 
adverse effects may result from interactions 
with ketoconazole, omeprazole and serotonin 
reuptake inhibitors (fluoxetine, paroxetine and 
sertraline), all of which are frequently used in 
oncology. Some clinical studies suggest cardio-
vascular effects, such as prolongation of the QT 
interval or torsades de pointes. Given its long 
and variable half-life, potential interactions 
with several drugs, variability in conversion 
factors and the association with prolongation 
of the QT interval make methadone a drug with 
specific safety requirements [44].

A panel of experts from three medical soci-
eties recently published specific recommen-
dations, as follows: the need to educate and 
counsel patients on methadone safety, use 
of electrocardiography to identify persons at 
greater risk for methadone-associated arrhyth-
mia (prolongation of the QTc interval), careful 
initiation and titration of the dose, and diligent 
monitoring and follow-up [41].

Prevention of adverse effects
Adverse effects of opioids, such as constipation 
and nausea, may limit the dosing of opioids and 
lead to early discontinuation and inadequate anal-
gesia. Nausea and vomiting occur in 15–40% of 
patients, and constipation affects up to 87% of 
terminally ill people who are receiving opioids [45].

Table 3. Equianalgesic doses.

Drug Parenteral Oral

Morphine 10 mg 30 mg
Codeine 100 mg 200 mg
Fentanyl 0.1 mg  
Hydromorphone 1.5 mg 7.5 mg
Oxycodone 10 mg 20 mg
Tramadol 100 mg 120 mg
Data taken and modified from [36,47]
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Therefore, antiemetic therapy should be pre-
scribed if necessary. Metoclopramide and halo-
peridol are the most commonly used drugs. The 
patient begins to tolerate the drug 3–5 days after 
starting treatment.

Patients taking opioids do not develop toler-
ance to constipation; therefore, treatment with 
laxatives should be maintained in the long term. 
There is no evidence that one laxative works 
better than another.

CNS-related adverse effects include seda-
tion and dizziness, cognitive impairment and 
psychomotor alterations, as well as clonus and 
hyperexcitability. Sedation can be treated with 
psychostimulants such as methylphenidate, 
although it is sometimes necessary to rotate 
opioids [12,36,40].

Opioid rotation
Opioid rotation is a strategy that enables one 
opioid to be switched for another based on con-
version factors that make it possible to perform 
an approximate calculation of equivalent doses 
between the drugs. The objective of the strat-
egy is to improve the results of analgesia and/or 
reduce adverse effects with as little risk as pos-
sible for the patient. Although many equianalge-
sic tables are available, the scientific evidence on 
which they are based is limited (nonrandomized 
descriptive studies) [46]. Tables 3–5 list equianal-
gesic doses.

Once calculated, the new dose must be 
decreased by 25–50% depending on the patient’s 
clinical condition, because cross-tolerance to 
opioids is never 100% [47–49].

Adjuvant analgesics
Adjuvant analgesics work at different levels 
to relieve pain (Table 6). They are useful for 
management of neuropathic and bone pain.

The prevalence of neuropathic pain is 
unknown, although available data show it to 
be present in 30% of patients with cancer pain, 
thus making it a poor predictive biomarker of 
response to analgesics.

Given the lack of clinical trials on neuropathic 
cancer pain and specific cancer pain guidelines, 
guidelines for nononcologic pain have been 
extrapolated to cancer patients. If pain is severe 
at the beginning of treatment, opioids and neu-
romodulators must be initiated concurrently. 
Therapy should be initiated with one drug, 
which should be uptitrated according to the 
patient’s response in order to determine adverse 
effects [52].

In many cases, it is necessary to combine 
drugs with different mechanisms of action in 
order to improve analgesia and decrease adverse 
effects  [50]. Nevertheless, since pain is not 
relieved in 10–15% of patients, other strategies 
such as, radiotherapy  [53], invasive procedures 
and nonpharmacological therapies must be 
considered [38,45].

Cancer management
Pain relief can be optimized by combining 
cancer treatments (radiotherapy, radiophar-
maceutical therapy, chemotherapy, hormone 
therapy, bisphosphonates and surgery) with 
pharmacological and nonpharmacological 
approaches [14,51,53–54].

Interventional therapies
It is thought that in up to 10% of patients with 
cancer pain, relief is not achieved with conven-
tional analgesia, thus justifying the addition of 
interventional techniques. Interventional tech-
niques are useful, particularly for pain that is dif-
ficult to manage. Some regimens have unbearable 
side effects despite providing appropriate analge-
sia. Such is the case of intrathecal drug delivery 
and epidural administration of opioids, which 
can be an alternative when pain cannot be con-
trolled despite increasing the dose of or rotating 
opioids and the use of adjuvant drugs has been 

Table 4. Conversion factors for parenteral opioids.

Drug Conversion factor Potency

Sublingual buprenorphine 60–100 More potent than morphine
Hydromorphone 7.5 More potent than morphine
Oxycodone 1.5–2 More potent than morphine 
Morphine 1 Morphine
Tapentadol 3.3 Less potent than morphine
Tramadol 4 Less potent than morphine 
Codeine 12 Less potent than morphine 
Data taken from [47].

Table 5. Conversion factors for oral opioids

Drug Conversion factor Potency

Fentanyl 68–100 More potent than morphine
Buprenorphine 30–40 More potent than morphine 
Morphine 1 Morphine
Oxycodone 1–1.5 Less potent than morphine
Nalbuphine 1 Less potent than morphine
Tramadol 10 Less potent than morphine
Data taken from [47].

10.2217/pmt-2017-0006 Pain Manag. (Epub ahead of print)



Opioid use in chronic oncologic pain  Review

future science group www.futuremedicine.com

exhausted. This approach can be applied as long 
as it is tested successfully with a temporary cath-
eter (intrathecal or epidural) and when survival is 
expected to be more than 6 months. Neurolytic 
blockade can be considered an adjuvant to drug 
therapy when the pain is refractory and life expec-
tancy is less than 6 months. However, evidence 
is limited, and results with these techniques are 
operator-dependent and vary with the degree of 
disease progression. Celiac plexus block has been 
reported for upper abdominal visceral pain, espe-
cially which is associated with pancreatic cancer. 
In addition, superior hypogastric plexus block and 
ganglion impar block can prove useful in pelvic 
and perineal pain [55].

Other techniques include radiofrequency 
lesioning, spinal cord stimulation, vertebro-
plasty, kyphoplasty and botulinum toxin injec-
tions (a recently introduced approach). These 
may be used in cases of spasticity, radiation-
induced fibrosis, cervical dystonia, headache 
and trigeminal neuralgia [12].

Psychological, rehabilitative and 
integrative approaches to cancer pain
The use of integrated nonpharmacological inter-
ventions (physical, cognitive and spiritual) may 
prove to be valuable additions to pharmacological 
therapy. These include the following:

●● Physical measures (hot and cold massage, acu-
puncture and acupressure);

●● Cognitive interventions aimed at giving the 
patient a sense of control over pain or the 
underlying disease;

●● Breathing exercises, relaxation, mindfulness, 
imagery/hypnosis and other behavioral thera-
pies.

Involving religious/spiritual advisors is essen-
tial for the comprehensive management of care. 
Spiritual needs should be routinely evaluated, 
and spiritual care should be a key component of 
pain management, with due respect to beliefs 
and cultures [14].

The above-mentioned measures are aimed 
at increasing the sense of control and well-
being and at reducing the sense of impotence 
and helplessness, both in caregivers and family 
members [43].

Conclusion
In Latin America and the Caribbean, cancer 
pain management is a serious issue that has not 
been adequately resolved. The present guide-
lines can be used as support for clinicians and 
members of the government in their efforts to 
ensure widespread implementation of protocols 
in healthcare facilities throughout the region. It 
is clear that cancer pain management is com-
plex and requires both teamwork and rational 
use of all available tools, depending on the 
characteristics of the pain and the individual 
patient.

Table 6. Adjuvant analgesics.

Type of drug Daily recommended dose Route Indications

Antidepressants Amitriptyline 10 to 25–150 mg/day 
Nortriptyline 25 mg/day 
Desipramine 10 to 25–150 mg/day 
Venlafaxine 37.5–150 mg/day 
Duloxetine 30–120 mg/day

Oral Neuropathic pain

Anticonvulsants Gabapentin 1200–3600 mg/day 
Pregabalin 150–600 mg/day

Oral Neuropathic pain

Corticosteroids Dexamethasone 4–24 mg/day Oral/iv. Neuropathic, bone, visceral 
pain, brain edema, spinal cord 
compression

Lidocaine Patches 5%/day 
Bolus 1–2 mg/kg in 15–30 min. If effective, 2 mg/kg/h

Topical 
iv.

Neuropathic pain

NMDA antagonists Ketamine: 0.04–0.3 mg/kg/h 
Amantadine 
Magnesium 1 g/day

iv./oral/sc./sl./topical 
Oral 
iv.

Neuropathic pain 
Tolerance to opioids

Bisphosphonates Pamidronate 60 to 90 mg every 2–4 weeks 
Zoledronic acid 4 mg every 3–4 weeks 
Ibandronate 6 mg × 3 days, then every 3–4 weeks

iv. Osteolytic bone pain

iv.: Intravenous; sc.: Subcutaneous; sl.: Sublingual. 
Data taken from [12,43,50–51].
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Future perspective
By the year 2030, approximately 1.7 million 
persons will have been diagnosed with cancer 
in Latin America, and 1 million people per 
year will die from the disease. Consequently 
major difficulties will arise when addressing the 
increasing morbidity and mortality associated 
with the disease. Consumption of opioids in 
Latin America is far below international levels, 
suggesting that pain management is inadequate 
in the region. The WHO guidelines are par-
ticularly important in Latin America, as they 
justify the use of morphine to local govern-
ments and consider methadone an essential 
medication.

The complex nature of cancer pain makes 
management difficult. Therefore, guidelines 
can act as support for clinicians and govern-
ments in their efforts to ensure implementation 
of protocols in the region.
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